
 

 
MANATEE COUNTY UTILITIES DEPARTMENT 

 
 

MANATEE COUNTY SOUTHEAST REGIONAL 
WATER RECLAMATION FACILITY 

3331 LENA RD 
Bradenton, FL 34211 

 
 

UPDATED CAPACITY ANALYSIS REPORT 
FINAL | AUGUST 2020 

 
 

Prepared by: 

 
CA8571 

Carollo Engineers, Inc. 
10117 Princess Palm Ave. Suite 340 

Tampa, FL 33610 
813-888-9572 

 
 

CURRENT PERMITS 
FDEP Domestic Wastewater Facility Permit Number: FLA012618 

Effective Date: NOVEMBER 16, 2015 | Expiration Date: NOVEMBER 15, 2025 
GMS Identification Number: Not Applicable to this Facility





SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | ii 

Table of Contents 
Chapter 1 - Introduction 1-1 

1.1 Facilities Description 1-2 

1.1.1 Preliminary Treatment 1-3 

1.1.2 Flow Equalization 1-3 

1.1.3 Biological Treatment 1-3 

1.1.4 Clarification 1-3 

1.1.5 Filtration 1-3 

1.1.6 Disinfection 1-3 

1.1.7 Water Reuse Storage and Distribution 1-4 

1.1.8 Sludge Handling 1-4 

Chapter 2 - Existing Conditions 2-1 

2.1 Permitted Capacities 2-1 

2.2 Facility Capacity Basis 2-1 

2.3 Historical Flow Data 2-2 

2.4 Seasonal Variations in Flow 2-8 

2.5 Updated Flow and Loading Information 2-8 

Chapter 3 - Future Conditions 3-1 

3.1 Population Projections 3-1 

3.2 Flow Projections 3-6 

Chapter 4 - Summary and Conclusions 4-1 

4.1 Time to Reach Permitted Capacity 4-1 

4.2 Recommendations for Expansion 4-1 

4.3 Expansion Schedules 4-1 

Tables 
Table 1-1 Inventory of the Liquid Treatment Process at the SERWRF 1-7 

Table 1-2 Inventory of the Solids Treatment Process at the SERWRF 1-10 

Table 2-1 SERWRF Basis of Permitted Capacity 2-1 

Table 2-2 SERWRF Historical MADF and AADF(1) 2-2 

Table 2-3 SERWRF Influent TMRADF(1) 2-4 

Table 2-4 SERWRF Influent AADF(1) 2-4 

Table 2-5 SERWRF Seasonal Flow Variation 2-8 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | iii 

Table 2-6 SERWRF Current Influent CBOD5 Loadings and Design Criteria 
Comparison 2-9 

Table 2-7 SERWRF Current Influent TSS Loadings and Design Criteria Comparison 2-9 

Table 2-8 SERWRF Current Effluent CBOD5 Concentrations and Design Criteria 
Comparison 2-12 

Table 2-9 SERWRF Current Effluent TSS Concentrations and Design Criteria 
Comparison 2-12 

Table 2-10 SERWRF Current Effluent Fecal Coliform, #/100 mL and Design Criteria 
Comparison 2-13 

Table 2-11 SERWRF Current Effluent Fecal Coliform (percent less than detection) 
and Design Criteria Comparison 2-14 

Table 2-12 SERWRF Current Effluent Total Residual Chlorine Concentrations and 
Design Criteria Comparison 2-14 

Table 3-1 SERWRF Service Area Population Projections 3-2 

Table 3-2 Per Capita Flow Rates from 2010 to 2019 3-6 

Table 3-3 SERWRF Annual Sewered Population Projections 3-7 

Figures 
Figure 1-1 Manatee County SERWRF – Location Map 1-2 

Figure 1-2 Manatee County SERWRF – Liquid Process Flow Diagram 1-5 

Figure 1-3 Manatee County SERWRF – Solids Handling Process Flow Diagram 1-6 

Figure 2-1 Manatee County SERWRF Influent MADF 2-3 

Figure 2-2 Manatee County SERWRF Influent TMRADF 2-5 

Figure 2-3 Manatee County SERWRF Influent AADF 2-6 

Figure 2-4 Manatee County SERWRF Influent MADF, TMRADF, and AADF 2-7 

Figure 2-5 Manatee County SERWRF Monthly Average Influent CBOD5 Loading 2-10 

Figure 2-6 Manatee County SERWRF Monthly Average Influent TSS Loadings 2-11 

Figure 2-7 Manatee County SERWRF Monthly Average Effluent CBOD5 
Concentrations 2-15 

Figure 2-8 SERWRF Monthly Average Effluent TSS Concentrations and Design 
Criteria Comparison 2-16 

Figure 2-9 SERWRF Maximum Daily Effluent Fecal Coliform (Single Sample) 2-17 

Figure 2-10 SERWRF Effluent Fecal Coliform (percent less than detection) 2-18 

Figure 2-11 SERWRF Effluent Minimum Daily Chlorine Residual 2-19 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | iv 

Figure 3-1 Manatee County Existing Service Area Boundaries 3-3 

Figure 3-2 Manatee County Existing Land Use 3-4 

Figure 3-3 Manatee County Future Land Use 3-5 

Figure 3-4 SERWRF Flow Projections 3-8 

Appendices 
Appendix A SERWRF Domestic Wastewater Facility Permit 

Appendix B Influent Flow Meter Calibration Report 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 1-1 

Chapter 1 

INTRODUCTION 

Manatee County owns and operates the Southeast Regional Water Reclamation Facility 
(SERWRF), which is located at 3331 Lena Road, Bradenton, FL, as shown in Figure 1-1. This plant 
is one of the Manatee County’s three water reclamation facilities and it was brought to service in 
1986. The SERWRF is an 11 million gallons per day (mgd) three month rolling average daily flow 
(TMRADF) Type I conventional activated sludge domestic wastewater treatment facility. The 
SERWRF is operated under domestic wastewater facility permit number FLA012618 issued by 
the Florida Department of Environmental Protection (FDEP) on August 10, 2015, which expires 
November 15, 2025. The treatment process at the SERWRF consists of preliminary screening and 
grit removal, secondary biological nutrient removal (BNR) activated sludge, and tertiary filtration 
and high-level disinfection. 

Rule 62-600.405 of the Florida Administrative Code (F.A.C), Planning for Wastewater Facilities 
Expansion, requires owners of municipal wastewater treatment facilities to provide timely 
planning, design, and construction of facilities necessary to provide proper treatment and reuse 
or disposal of domestic wastewater and management of domestic wastewater residuals. At the 
same time, this rule requires that flows being treated at the wastewater facilities be routinely 
compared with the permitted capacities of the treatment, residuals, reuse, and disposal 
facilities. The permit requires update the CAR five years from the date of issuance in accordance 
with the rules established in ruler 62-600.405. 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 1-2 

 

Figure 1-1 Manatee County SERWRF – Location Map 

1.1   Facilities Description 

The influent flow to the SERWRF is received through two raw influent streams, the Main Raw 
Influent and the Lakewood Ranch Raw Influent. The Main Raw Influent includes leachate flow 
from the Lena Road Solid Waste Landfill located adjacent to the SEWRF. The total combined 
influent to the SERWRF in 2019 was approximately 6.89 mgd Annual Average Daily Flow 
(AADF). Figure 1-2 shows the liquid stream flow diagram for the SERWRF and identifies the 
major treatment, residuals, reuse, and disposal components. The facility consists of a headworks 
with three mechanical bar screens, two forced vortex grit removal units, a wet scrubber for odor 
control, a flow splitter box, two equalization basins with diffused air, three biological basins 
containing an anoxic/aeration sections, four clarifiers, return activated sludge pump station, 
two flash mix basins, two flocculation tanks, four filters and four chlorine contact chambers. 
Treated effluent is pumped to storage or resue customers. 

A biosolids facility is also within the SERWRF. It consists of a sludge wetwell, two gravity belt 
thickeners, two aerated sludge storage tanks, three belt filter presses, a biosolids dryer system, 
two storage silos, a regenerative thermal oxidizer, cake pumps and a natural gas transmission 
line to the biosolids building to provide fuel to the dryer system as well as a landill gas line from 
the existing flare burner to the biosolids dryer system building. The facility receives dewatered 
biosolids from the SERWRF, the North Regional Water Reclamation Facility (NRWRF) and the 
Southwest Regional Water Reclamation Facility (SWRWRF). Table 1-1 presents an inventory of 
the liquid treatment facilities. 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 1-3 

1.1.1   Preliminary Treatment 

Pumped raw wastewater receives preliminary treatment at the headworks facility. Preliminary 
treatment consists of a headworks facility with two influent transit time flow meters, 
three mechanically cleaned bar screens, two forced flow vortex de-gritting units, and a wet 
scrubber for odor control. The wastewater flows from the headworks to a flow splitter box, 
which directs the influent flow and returned activated sludge (RAS) to three anoxic/aeration 
basins for biological treatment. The splitter box also helps direct the peak excess flow to the 
two flow equalization basins. 

1.1.2   Flow Equalization 

Following preliminary treatment, Any peak excess flow is directed to the two flow equalization 
basins from the splitter box. The flow equalization basins are used to dampen daily flow 
variations and provide a more constant flow rate to downstream processes. The equalization 
basins use diffused air to mix and pretreat excess influent flow and leachate from Manatee 
County’s landfill. Following preliminary treatment, flows can transfer to and from the 
equalization basins. 

1.1.3   Biological Treatment 

Secondary treatment is achieved in three oxidation ditch-style BNR activated sludge processes, 
each operating in a Modified Ludzack-Ettinger (MLE) configuration, for a total biological 
treatment volume of 10.4 million gallons (MG). The anoxic basins also receive the internal 
recycle from the aeration basins. Biological nitrogen removal takes place in the anoxic basins, 
while BOD reduction is achieved in the aeration basins. 

1.1.4   Clarification 

Following biological treatment, the flow is directed to a distribution box that splits the flow to 
four circular draft tube clarifiers, each with a diameter of 110 ft. The RAS from the final clarifiers 
is collected in a sludge wet well, then pumped to the splitter box, and returned to the biological 
treatment to maintain the organisms needed for adequate treatment. Waste activated sludge 
(WAS) is sent from the final clarifiers by the WAS pumping system to the gravity belt thickeners. 

1.1.5   Filtration 

Tertiary treatment is achieved following clarification. Clarified effluent flow is directed to 
two flocculation tanks, and four granular media traveling bridge automatic self-backwashing 
effluent filters. Filtration at this stage provides the removal of suspended solids to improve 
disinfection efficiency. 

1.1.6   Disinfection 

The SERWRF provides high-level disinfection in accordance with FDEP requirements for public 
access reuse. The filter effluent is finally directed to chlorine contact chambers and disinfected 
with sodium hypochlorite. The SERWRF is equipped with four chlorine contact chambers (CCC) 
with 355,500 gallons total volume. The disinfecting agent is liquid sodium hypochlorite.  



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 1-4 

1.1.7   Water Reuse Storage and Distribution 

After effluent is disinfected and meets the regulatory standards for reuse water, the effluent is 
discharged either to the slow-rate Public Access Reuse System or on-site reject ponds. The 
SERWRF serves as a source facility for up to 11.0 mgd AADF of Part III reclaimed water which is 
transferred to the Manatee County Reuse System (R-001). Flow not meeting reuse standards is 
diverted to a 6.3 million gallon (MG) unlined reject pond (R-002) or a 6.0 MG lined reject pond, 
before returning to the plant for treatment. Reject water from the unlined reject pond is 
returned to the plant headworks, while the reject water from the lined pond is returned to the 
splitter box for subsequent treatment. 

1.1.8   Sludge Handling 

WAS pumps remove WAS from the secondary clarifiers and pumps it to the on-site gravity belt 
thickeners. Thickened sludge is transferred to two aerobic sludge holding tanks (SHT) for further 
stabilization. Downstream of the SHT, sludge is dewatered with three belt filter presses and then 
transferred to the biosolids treatment facility located onsite. The biosolids are either dried with a 
direct heat dryer to produce a Class AA product or disposed of in a Class I solid waste landfill 
adjacent to the SERWRF (Lena Road Landfill). The dryer processes biosolids from all three 
Manatee County water reclamation facilities. Any solids cake exceeding the capacity of the dryer 
is hauled to the Lena Road Landfill at an additional cost to the facility. Figure 1-3 shows the 
solids flow diagram and identifies the major components and Table 1-2 provides an inventory of 
the solids stream. 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 1-5 

 

Figure 1-2 Manatee County SERWRF – Liquid Process Flow Diagram 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 1-6 

 

Figure 1-3 Manatee County SERWRF – Solids Handling Process Flow Diagram



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 1-7 

Table 1-1 Inventory of the Liquid Treatment Process at the SERWRF 

Process Criteria Description 

Preliminary Treatment 

Headworks Flow 
Measurement 

Number 
Type 
Size (Lakewood Ranch) 
Size (Main Influent) 
Capacity (Range) 

2 
Magnetic 
24 in 
30 in 
3.6 – 32 mgd 

Mechanical Screens 

Number 
Type 
Peak Flow Capacity, each 
Screen opening 

3 
Self Cleaning  
12.0 mgd 
0.25 in 

Grit Removal 

Number 
Type 
Peak Flow Capacity, each 
Diameter 

2 
Forced Vortex 
20 mgd 
16 ft 

Flow Equalization 

Number 
Type 
Diameter 
Side Water Depth  
Volume 
No. of Return Pumps 
Type of Return Pumps 
Capacity, each 
Motor power, each 
Aeration system 

2 
Offline 
150 ft 
21.5 ft 
2.8 MG 
5 
Submersible 
2,000 gpm 
2 @ 30 hp, 3 @ 15 hp 
Eduction 

Secondary Treatment 

Anoxic Basins 

Number 
Length, each (Nos. 1 & 2) 
Width, each (Nos. 1 & 2) 
Radius (No. 3) 
SWD (Nos. 1 & 2) 
SWD (No. 3) 
Volume, each (Nos. 1 & 2) 
Volume (No. 3) 
Volume, total 
Number of mixers, each 
Mixer type 
Motor power, each 

3 
47 ft 
107 ft 
53.5 ft 
13.5 ft 
14 ft 
0.51 MG 
0.54 MG 
1.56 MG 
2 
Mechanical 
15 hp 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 1-8 

Table 1-1 (Continued) Inventory of the Liquid Treatment Process at the SERWRF 

Process Criteria Description 

Aeration Basins 

Number 
Length, each (Nos. 1 &2) 
Length (No. 3) 
Width, each 
SWD, each (Nos. 1 & 2) 
SWD (No. 3) 
Volume, each (Nos. 1 & 2) 
Volume (No. 3) 
Volume, total 

3 
289 ft 
294 ft 
107 ft 
13.5 ft 
14 ft 
2.89 MG 
3.06 MG 
8.84 MG 

Aerators 

Number 
Type 
Motor power, each 
Unit Aeration Capacity 
Total Oxygen Provided, each basin 

9 (3 each basin) 
Mechanical surface aerators 
125 hp 
3.5 lb O2/hr/hp 
1,313 lb/hr 

Clarifier Flow Splitter 
Box 

Number of Weirs 
Type 
Width, each 
Max. Daily Flow (WW + RAS) 

4 
Rectangular 
7 ft 
6.33 mgd 

Secondary Clarifiers 

Number 
Type 
Sludge withdrawal 
Diameter 
SWD 
Surface area, each 
Surface area, total 
Scum handling 

4 
Center feed, peripheral weir 
Draft tube 
110 ft 
14 ft 
9,500 ft2 
38,010 ft2 
Full radius scum trough 

Flash Mix Basins 

Number 
Dimensions, each 
Total Volume 
Detention Time @ Max. daily flow 
Number of Mixers 
Motor power, each 

2 
7 ft x 7 ft x 7.25 ft  
5,315 gal 
36 sec 
 
2 
10 / 4.4 hp 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 1-9 

Table 1-1 (Continued) Inventory of the Liquid Treatment Process at the SERWRF 

Process Criteria Description 

Flocculation Tank 

Number 
Dimensions 
Total Volume 
Detention Time @ Max. daily flow 
Number of Mixers 
Motor power, each 

2  
15 ft x 15 ft x 8.09 ft  
27,231 gal 
3.1 min 
 
2 
1 hp 

Automatic Backwash 
Sand Filter 

Number  
Type 
Dimensions, each 
Area, each 
Hydraulic Loading at Max. Flow 
Hydraulic Loading at Peak Flow 

4 
Traveling Bridge 
90 x 16 ft 
1,440 ft2 
1.53 gpm/ft2 
3.98 gpm/ft2 

RAS Pumps 

Number 
Type 
Type of Drive 
Capacity, each 
Motor power, each 
Total Capacity (3 pumps) 

3 
Centrifugal 
Variable Frequency 
4,400 gpm 
50 hp 
19 mgd 

Disinfection 

Chlorine Contact Tanks  

Number  
Dimensions Existing, each 
Dimensions New, each 
Volume Existing, each 
Volume New, each 
Total Volume 
Detention Time @ Max. Flow 
Detention Time @ Peak Flow 

4 
150 ft x 8 ft x 9 ft SWD 
180 ft x 8 ft x 9 ft SWD 
80,795 gal 
96,954 gal 
355,500 gal 
40.5 min 
15.5 min 

Hypochlorite System  

Number  
Capacity 
Max. Hypochlorite Application 
Concentration 
Max. Hypochlorite Required at 
11 mgd 
Max. Hypochlorite Required at 
12.65 mgd 
Max. Hypochlorite Required at 
33 mgd 

4 
4,000 ppd 
10 mg/L 
 
917 ppd 
 
1,055 ppd 
 
2,752 ppd 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 1-10 

Table 1-2 Inventory of the Solids Treatment Process at the SERWRF 

Process Criteria Description 

Sludge Treatment 

WAS Pumps 

Max. Day WAS @ 0.35% 
Max. Day WAS @ 0.35% 
Max. Day WAS @ 1% 
Max. Day WAS @ 1% 
Number 
Type 
Capacity, each 
Motor power, each 
Total Capacity (4 pumps) 

0.66 mgd 
456 gpm 
0.23 mgd 
160 gpm 
4 
Centrifugal 
250 gpm 
2 hp 
1.44 mgd 

Sludge Storage Tanks 

Number 
Diameter, each 
Volume, each 
Design Max. Day Sludge 
Production, Dry 
Design Max. Day Sludge Volume 
Loading @ 3% 
Detention Time, Both Tanks 
Max. Unit Aeration Requirement  
Max. Aeration Requirement, Each 
Tank 
Number of Blowers 
Capacity, each 
Motor power, each 

2 
94 ft 
1 MG 
19,143 ppd 
 
76,510 gpd 
 
26 days 
30 scfm/1,000 ft3 
 
4,000 scfm 
3 
4,000 scfm 
250 hp 

Sludge Thickeners 

Number 
Type 
Capacity, each 
Motor power, each 
Chemical Conditioning 

2 
Gravity Belt 
250 gpm / m 
2 hp 
Liquid Polymer 

Thickened Sludge Pumps 

Number  
No. of Belt Filter Press Feed 
Pumps 
No. of Sludge Thickener Feed 
Pumps 
Type 
Pump Capacity, each 
Type of Drive 
Motor power, each 

8 
6 
 
2 
 
Progressive Cavity (8) 
125 gpm 
Variable Frequency 
10 hp 

Abbreviations:  
ft = feet  mg = milligram 
ft2 = square feet MG = million gallons 
ft3= cubic feet mgd = million gallons per day 
gal = gallon   Min = minutes 
gpm = gallons per minute   MM = max month 
hp = horsepower   MD = max day 
hr = hour     O2 = oxygen 
in = inch   ppd = pounds per day 
L = liter scfm = standard cubic feet per minute 
lb = pound sec = second 
Max. = maximum SWD = seasonal water depth 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 2-1 

Chapter 2 

EXISTING CONDITIONS 

The following sections describe the existing permitted capacity, historical flows and loads, and 
original design criteria for the SERWRF. 

2.1   Permitted Capacities 

The SERWRF is permitted under FDEP Domestic Wastewater Facility Permit Number FLA012618 
to treat 11.0 mgd TMRADF Type I conventional activated sludge (Carrousel). The current FDEP 
operating permit expires on November 15, 2025, and is included in Appendix A of this report. The 
SERWRF plant is permitted to send 11.0 mgd AADF of Part III reclaimed water to the Manatee 
County Master Reuse System (MCMRS) (R-001) via a high service pumping station. The MCMRS 
is a reclaimed water system that services the entire Manatee County and is operated under a 
separate permit number FL0474029. 

2.2   Facility Capacity Basis 

Table 2-1 below lists the facility capacity basis of design for the SERWRF. 

Table 2-1 SERWRF Basis of Permitted Capacity 

Parameter/Description Design 

Flow, TMRADF 11.0 mgd 

Flow, Maximum Day Flow (MDF) 12.65 mgd 

Flow, Peak Hourly Flow (PHF) 27.5 mgd 

Influent Five-day Carbonaceous Biochemical Oxygen Demand (CBOD5)  250 mg/L 

Influent Total Suspended Solids (TSS)  250 mg/L 

Influent CBOD5 Loadings at TMRADF 22,940 lb/day 

Influent TSS Loadings at TMRADF 22,940 lb/day 

CBOD5 Limits: 
Monthly Average  
Annual Average 

 
30 mg/L 
20 mg/L 

Effluent TSS Limit 5 mg/L 

Fecal Coliform, % less than detection (Min.) 75%  

Fecal Coliform, Single Sample (Max) 25 #/100mL 

Total Residual Chlorine, Single Sample (Min) 1 mg/L 

pH 6.0 – 8.5 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 
[...]
Manatee County
SERWRF Effluent Fecal Coliform

Fecal Coliform Single Sample Permitted Max Fecal Coliform Single Sample



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 2-18 

 

Figure 2-10 SERWRF Effluent Fecal Coliform (percent less than detection) 

50%

55%

60%

65%

70%

75%

80%

85%

90%

95%

100%
A

pr
-1

9

M
ay

-1
9

Ju
n-

19

Ju
l-1

9

A
ug

-1
9

Se
p-

19

O
ct

-1
9

N
ov

-1
9

D
ec

-1
9

Ja
n-

20

Fe
b-

20

M
ar

-2
0

To
ta

l M
on

th
ly

 F
ec

al
 C

ol
ifr

om
 (%

 le
ss

 th
an

 d
et

ec
tio

n)

Date (Month-Year)

Manatee County
SERWRF Effluent Fecal Coliform (percent less than detection)

Fecal Coliform Monthly Total Permitted Min Fecal Coliform Monthly Total



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 2-19 

 

Figure 2-11 SERWRF Effluent Minimum Daily Chlorine Residual

0

1

2

3
A

pr
-1

9

M
ay

-1
9

Ju
n-

19

Ju
l-1

9

A
ug

-1
9

Se
p-

19

O
ct

-1
9

N
ov

-1
9

D
ec

-1
9

Ja
n-

20

Fe
b-

20

M
ar

-2
0

Ch
lo

rin
e 

Re
si

du
al

 (m
g/

L)

Date (Month-Year)

Manatee County
SERWRF Effluent Minimum Chlorine Residual

Total Chlorine Residual Single Sample Permitted Min Total Chlorine Residual



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 3-1 

Chapter 3 

FUTURE CONDITIONS 

The following sections summarize the future population and flow projections through 2035. 

3.1   Population Projections 

Historical and projected populations were supplied by the Manatee County Planning 
Department prepared in June 2020. The population projections are based on Manatee County 
Traffic Analysis Zones. The average historical per capita value was applied to the populations to 
project the annual average and three-month average daily flows. 

Table 3-1 shows the population projections within the Southeast Service Area for the next 
twenty five years. Manatee County’s service area boundaries, existing land use, and future land 
use are shown in Figure 3-1, Figure 3-2, and Figure 3-3 respectively.



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 3-2 

Table 3-1 SERWRF Service Area Population Projections 

Year Southeast Service Area Population Total 
2019 117,597 
2020 119,502 
2021 121,407 
2022 123,312 
2023 125,217 
2024 127,122 
2025 129,027 
2026 130,931 
2027 132,836 
2028 134,741 
2029 136,646 
2030 138,551 
2031 140,456 
2032 142,361 
2033 144,266 
2034 146,171 
2035 148,076 
2036 149,981 
2037 151,886 
2038 153,791 
2039 155,695 
2040 157,600 
2041 159,505 
2042 161,410 
2043 163,315 
2044 165,220 
2045 167,125 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 3-3 

 

Figure 3-1 Manatee County Existing Service Area Boundaries 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 3-4 

 

Figure 3-2 Manatee County Existing Land Use 

Existing Land Use Map 
SERWTP CAR 

Manatee County 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 3-5 

 

Figure 3-3 Manatee County Future Land Use

Future Land Use Map 
SERWTP CAR 

Manatee County 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 3-6 

3.2   Flow Projections 

The AADF, yearly maximum TMRADF and population for the SERWRF were projected beyond 
the next ten years as indicated in the FDEP’s guidelines for preparation of a CAR and are 
presented in Table 3-3 and illustrated in Figure 3-4. The per capita flow rate of 63.1 gallons per 
capita per day (gpcd) was calculated by dividing the SERWRF AADF by Southeast Service Area 
Populations per respective year and averaging from 2010 to 2019. Table 3-2 illustrates the 
calculated per capita flow rates. 

Table 3-2 Per Capita Flow Rates from 2010 to 2019 

Year AADF Population AADF Per Capita Flow (gpcd) 

2010 4.89 83,760 58.35 

2011 5.70 84,938 67.09 

2012 5.91 86,941 67.94 

2013 6.20 89,889 68.97 

2014 6.68 93,846 71.21 

2015 6.06 97,629 62.11 

2016 6.36 104,455 60.84 

2017 6.37 109,523 58.14 

2018 6.58 114,017 57.71 

2019 6.89 117,597 58.56 

AADF projections were calculated by multiplying the projected populations for each year by the 
per capita flow rate. The maximum TMRADF values were calculated by multiplying the AADFs 
by the 1.06 ratio (the average ratio of the maximum TMRADF to the AADF over the past 
10 years). Calculated maximum TMRADF projections indicate that the SERWRF will reach its 
permitted capacity in 2043; therefore, no planning for expansion is anticipated. 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 3-7 

Table 3-3 SERWRF Annual Sewered Population Projections 

Year 
Service Area 

Population Projections  
Projected AADF(1) 

(mgd) 
Projected Maximum TMRADF(2) 

(mgd) 

2019 117,597 7.42 7.88 

2020 119,502 7.54 8.01 

2021 121,407 7.66 8.13 

2022 123,312 7.78 8.26 

2023 125,217 7.90 8.39 

2024 127,122 8.02 8.52 

2025 129,027 8.14 8.64 

2026 130,931 8.26 8.77 

2027 132,836 8.38 8.90 

2028 134,741 8.50 9.03 

2029 136,646 8.62 9.15 

2030 138,551 8.74 9.28 

2031 140,456 8.86 9.41 

2032 142,361 8.98 9.54 

2033 144,266 9.10 9.66 

2034 146,171 9.22 9.79 

2035 148,076 9.34 9.92 

2036 149,981 9.46 10.05 

2037 151,886 9.58 10.17 

2038 153,791 9.70 10.30 

2039 155,695 9.82 10.43 

2040 157,600 9.94 10.56 

2041 159,505 10.06 10.69 

2042 161,410 10.18 10.81 

2043 163,315 10.30 10.94 

2044 165,220 10.42 11.07 

2045 167,125 10.54 11.20 
Notes: 
(1) AADF calculated using projected populations and calculated 63.1 gpcd from the past 10 years. 
(2) Maximum TMRADF calculated by multiplying the AADF by 1.06 (TMRADF to AADF ratio). 

 



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 3-8 

  

Figure 3-4 SERWRF Flow Projections

0

50,000

100,000

150,000

200,000

250,000

300,000

350,000

400,000

450,000

500,000

0.0

3.0

6.0

9.0

12.0

15.0

2019 2021 2023 2025 2027 2029 2031 2033 2035 2037 2039 2041 2043 2045

Po
pu

la
tio

n

Fl
ow

 (m
gd

)

Year

Manatee County
SERWRF AADF, Maximum TMRADF and Population Projections

Service Area Population Projections from County Design Capacity

Projected Maximum TMRADF Projected AADF



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 | 4-1 

Chapter 4 

SUMMARY AND CONCLUSIONS 

4.1   Time to Reach Permitted Capacity 

As shown in Figure 3-4, the maximum TMRADF is expected to reach the permitted capacity in 
2043. 

4.2   Recommendations for Expansion 

It is anticipated that the yearly maximum TMRADF will not be equal or exceed the permitted 
capacity for the SERWRF, reuse, or disposal systems within the next five years; therefore, 
recommendations for expansion are not included in this updated CAR. 

4.3   Expansion Schedules 

The yearly maximum TMRADF will not be equal or exceed the permitted capacity for the 
SERWRF, reuse, or disposal systems within the next five years; therefore, expansion schedules 
are not included in this updated CAR.



SERWRF | UPDATED CAPACITY ANALYSIS REPORT | MANATEE COUNTY 

 FINAL | AUGUST 2020 

Appendix A 
SERWRF DOMESTIC WASTEWATER FACILITY 
PERMIT FLA012618 

 



 

www.dep.state.fl.us 
 

 

Florida Department of 
Environmental Protection 

 
Southwest District Office 

13051 North Telecom Parkway 
Temple Terrace, FL  33637-0926 

 
September 2, 2015

Rick Scott
Governor

Carlos Lopez-Cantera
Lt. Governor

Jonathan P. Steverson
Secretary

 
Mike Gore, Utilities Department Director 
Manatee County Utilities 
4410 66th Street West 
Bradenton, FL 34210 
Mike.Gore@mymanatee.org 
 
Re: Permit Correction 
 Manatee County Southeast Regional WRF 
 PA File No. FLA012618-022-DWF/MM 

Manatee County  
 
Dear Mr. Gore:  
 
The permit FLA012618 issued on August 10, 2015 contained several permit conditions in the Biosolids 
Management Requirements Section that were not reflective of the actual biosolids processes at the Manatee 
County Southeast WRF. Permit conditions II.B.9, II.B.10, II.B.11, II.B.12 have been corrected in the 
attached document to reflect the actual biosolids processes. The associated biosolids DMR has been revised 
to reflect changes. Please replace the previously issued permit and DMRs with the attached documents.  
Note that the original permit issuance and expiration dates still apply.   
 
Should you have any questions, you may contact Ryan Curll by email at Ryan.Curll@dep.state.fl.us or by 
telephone at (813) 470-5947. 
 
   Sincerely, 
 
 
 
 

 for  Kelley M. Boatwright 
 Program Administrator 
 Permitting & Waste Cleanup Program  

KMB/rmc 
 
Enclosures 
 
cc:  Andre Rachmaninoff, Manatee County, Andre.Rachmaninoff@mymanatee.org 
 Ramandeep Kaur, PhD, FDEP SWD, Ramandeep.Kaur@dep.state.fl.us 
 Vicki McGucken, FDEP SWD, Vicki.McGucken@dep.state.fl.us 
 Elaine Gracik, FDEP SWD, Elaine.Gracik@dep.state.fl.us 
 Amanda Rotella, FDEP SWD, Amanda.Rotella@dep.state.fl.us 
 



 

 
www.dep.state.fl.us 

 

 

Florida Department of 
Environmental Protection 

 
Southwest District Office 

13051 North Telecom Parkway 
Temple Terrace, FL  33637-0926 

Rick Scott
Governor

Carlos Lopez-Cantera
Lt. Governor

Jonathan P. Steverson
Secretary

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FLA012618 
Manatee County Utilities Department FILE NUMBER: FLA012618-021-DW1P/NRL 

EFFECTIVE DATE: November 16, 2015 
RESPONSIBLE OFFICIAL: FILE NUMBER: FLA012618-022-DWF/MM 
Mike Gore REVISION DATE: September 2, 2015 
Utilities Department Director EXPIRATION DATE: November 15, 2025 
4410 66th Street West 
Bradenton, Florida 34210 
(941) 792-8811 
Mike.Gore@mymanatee.org 

FACILITY: 

Manatee County Southeast Regional WRF 
3331 Lena Rd 
Bradenton, FL 34211-9458 
Manatee County 
Latitude: 2728' 03" N Longitude: 8226' 59" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 
Administrative Code (F.A.C.).  This permit does not constitute authorization to discharge wastewater other than as expressly 
stated in this permit.  The above named permittee is hereby authorized to operate the facilities in accordance with the 
documents attached hereto and specifically described as follows: 

WASTEWATER TREATMENT: 

Operation of an existing 11.0 Million Gallons per Day (MGD) Three Month Rolling Average Daily Flow (TMRADF) Type I 
conventional activated sludge (Carrousel) domestic wastewater treatment facility. The facility consists of: a headworks with 
three mechanical bar screens, two forced draft grit removal units, and a wet scrubber for odor control; a flow splitter box; two 
flow equalization basins with a total volume of 2.6 Million Gallons (MG), which use diffused air to mix and pretreat excess 
influent flow and leachate from the County landfill; three basins each containing an anoxic section of 0.6 MG (1.8 MG total 
volume) and an aeration section of 3.1 MG (9.3 MG total volume); four clarifiers with a total volume of 4.0 MG and total 
surface area of 38,000 Square Feet (SF); a Return Activated Sludge (RAS) pump station; two flash mix basins with a total 
volume of 5,315 gallons; two flocculation tanks with a total volume of 27,231 gallons; four traveling bridge automatic self-
backwashing effluent filters with a total surface area of 5,760 SF; four chlorine contact chambers with a total volume of 
355,450 gallons (the chlorination system is comprised of a sodium hypochlorite feed system); 
 
Treated effluent is pumped to storage or to reuse customers.  Flow that does not meet reuse standards is pumped to either a 
6.3 MG unlined reject pond (R-002) or a 6.0 MG lined reject pond.  All reject water from the unlined reject pond is returned 
to the plant headworks for treatment; all reject water from the lined pond is returned to the splitter box for subsequent 
treatment.   
 
Biosolids treatment consists of:   
A sludge wetwell; two 250 GPM/2.0 meter gravity belt thickeners; two aerated sludge storage tanks with a total volume of 
2.0 MG; three belt filter presses; a 32 dry tons per day biosolids dryer system that includes a rotating drum, direct heat drying 



PERMITTEE: Manatee County Utilities Department PERMIT  NUMBER: FLA012618-021-DW1P/NRL 
FACILITY: Manatee County Southeast Regional WRF  

 
 

 

2

system, and biosolids pelletization process with high rate exhaust gas recirculation; two product storage silos; a regenerative 
thermal oxidizer; cake pumps; a natural gas transmission line to the biosolids building to provide fuel for the dryer system; a 
landfill gas line from the existing flare burner to the biosolids dryer system building. The biosolids system will combine 
trucked dewatered biosolids from the MCNWRF and the MCSWWRF with the MCSEWRF biosolids in the receiving/recycle 
bin for processing.  

REUSE OR DISPOSAL: 

Land Application R-001: An existing 11.0 MGD Annual Average Daily Flow (AADF) permitted capacity slow-rate public 
access system. The Manatee County Southeast Regional WRF serves as a source facility for up to11.0 MGD Annual Average 
Daily Flow (AADF) of Part III reclaimed water which is transferred to the Manatee County Master Reuse System (R-001). 
Water from the combined 487.16 MG of reservoir storage ponds may be chlorinated (by chlorine injection) and/or filtered (in 
designated lake filters) prior to re-entry to the Manatee County Master Reuse distribution system.  The Manatee County 
Master Reuse System consists of a general service area located in Manatee County as defined by the map titled Manatee 
County Master Reuse and MARS System Service Area, dated February 13, 2006 and under Department permit number 
FLA474029. 

Land Application R-002: An existing 6.3 MGD AADF permitted capacity Rapid Infiltration Basin (RIB) system. An 
unlined, on-site pond (R-002) is used to store reject Part III water until it is returned to the headworks for further treatment.  
R-002 is located approximately at latitude 27° 28' 04" N, longitude 82° 26' 51" W. 

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet and 
Part I through Part IX on pages 1 through 23 of this permit.



PERMITTEE: Manatee County Utilities Department PERMIT  NUMBER: FLA012618-021-DW1P/NRL 
FACILITY: Manatee County Southeast Regional WRF  

 
 

 

3

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Reuse and Land Application Systems 

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the permittee is authorized to direct reclaimed water 
to Reuse System R-001.  Such reclaimed water shall be limited and monitored by the permittee as specified below and reported in accordance with Permit 
Condition I.B.8: 

   Reclaimed Water Limitations Monitoring Requirements  

 
Parameter 

 
Units 

 
Max/Min 

 
Limit 

 
Statistical Basis 

 Frequency of 
Analysis 

 
Sample Type 

Monitoring  
Site Number 

 
Notes 

Flow 
MGD Max 11.0 Annual Average Continuous 

Recording Flow 
Meter with Totalizer 

FLW-02 See I.A.3 

Flow 
MGD Max Report Monthly Average Continuous 

Recording Flow 
Meter with Totalizer 

FLW-02 See I.A.3 

BOD, Carbonaceous 5 day, 
20C 

mg/L Max 20.0 Annual Average Monthly Calculated EFA-01  

BOD, Carbonaceous 5 day, 
20C mg/L 

Max 
Max 
Max 

30.0 
45.0 
60.0 

Monthly Average 
Weekly Average 
Single Sample 

Daily; 24 hours 24-hr FPC EFA-01  

Solids, Total Suspended mg/L Max 5.0 Single Sample Daily; 24 hours Grab EFB-01  

pH 
s.u. 

Min 
Max 

6.0 
8.5 

Single Sample 
Single Sample 

Continuous Meter EFA-01 See I.A.12  

Coliform, Fecal, % less 
than detection 

percent Min 75 Monthly Total Monthly Calculated EFA-01 See I.A.4  

Coliform, Fecal #/100mL Max 25 Single Sample Daily; 24 hours Grab EFA-01 See I.A.13 

Chlorine, Total Residual 
(For Disinfection) mg/L Min 1.0 Single Sample Continuous Meter EFA-01 